Thor 31

Quick Start Guide

WARNING
EEEBIR

User Guide
Slicing Software

R/ AR

BRI =

1. Do not remove the wrapping around the nozzle.

2. Hot! Avoid touching the heating nozzle in operation.

3. Moving parts in printer may cause injury. Do not wear gloves
or other sources of entanglement in operation.

1D ERBREREELN SRR .

2EiREk | FTENYIBEAE TIERS INE | RIERNER iR !

3 AIEIEMHATRERIEMENFENDEIGE. BIFNFHEAE
BT ESERY.

The latest version of User Guide and slicing software can be
found in the memory card, or contacting the equipment seller.

TR A BRI R AR AT LATEREH TR AOTRIE R hakE] |, SR
REHER.




300T Type Unpacking

1. Put the printer box at a clean and flat place. 2. Take out the tool box.

3. Check parts of the tool box: tool kit, memory 4. There is an unclogging pin tool, grease,
card, screw bag, filament, ribbons, filament Allen wrench, stamping wrench, PTFE tube
fixed seat, filament support, T-type fixed seat inside the tool kit.
of Z-axis, T-type fixed seat of Z-axis+Sensor.

5. There are 4 screws of M5"25, 5 screws of M4*6, 6. Take out all the foam blocks in the middle and
4 screws of M4*8 and 8 set screws of M4*5 filament below the foam.
inside the screw bag.

01



7. Take out the filament shaft. 8. Remove foam blocks on both sides, and take
out upper holder of the printer.

S
4

9. As is shown, hold the position that arrow 10. Remove the foam block on one side that
points, and lift the printer base out of the has no extruder.
carton.

11. Remove the extruder and put it on the build  12. Remove the foam blocks left, unboxing
plate. Be careful not to scratch the nozzle. completed. Suggest to keep packing
materials well for further storage or
transportation.

02



400T / 500T Type Unpacking

1. Put the printer box at a clean and flat place. 2. Take out the tool box and filament.

3. Take out the upper holder of the printer and 4.Take out the filament shaft.
put them at a clean place.

5. Take out the extruder and put it on the build 6. Take out the foam.
plate.Be careful not to scratch the nozzle.

03



7. Take the build plate base out of the carton. 8. Put build plate on the table and check all the
(Two-person operation is recommended) parts of the printer,no damage.

9. Check parts of the tool box: tool kit, memory  10. Take out the unclogging pin tool, grease, Allen
card, screw bag, filament, ribbons, filament wrench, stamping wrench, PTFE tube inside
fixed seat, filament support, T-type fixed seat the tool kit.

of Z-axis, T-type fixed seat of Z-axis+Sensor.

Unboxing of profile machine completed.
Suggest to keep packing materials well for
further storage or transportation.

11. There are 4 screws of M5"25, 5 screws of M4*6,
4 screws of M4*8 and 8 set screws of M4"5
inside the screw bag.

04



Kit Contents

Filament ‘ ‘ SD Card ‘ ‘ Filament Support ‘
//
E‘B&;E?imgﬁz
Quick Start Guide ‘ ‘ Power Cable ‘ ‘ Wrench ‘ Alen Wrench
Unclogging Pin Tool ‘ ‘ PTFE Tube ‘ ‘ Grease ‘ ‘ Ribbon

Filament Fixed Seat ‘ ‘ Screw Bag

05



Getting to Know Your Thor

1. Filament detector 2. Filament support 3. Filament Fixed Seat 4. Extruder

5. Right Z-axis motor 6. Build plate 7. Right Z-axis motor cable

8. Y-axis motor and Y-axis sensor 0. Leveling sensor cable 10. Touch screen
11. Power cable interface 12. Power switch 13. Left Z-axis sensor cable

14. Left Z-axis motor cable 15. Left Z-axis motor cable and Left X-axis sensor cable

16. Left Z-axis sensor 17. Left Z-axis motor  18. X-axis sensor 19. X-axis motor

06



Hardware Assembly

1. As is shown, take out the upper holder on the 2. As is shown, take out two T-type fixed seats,
table and remove protective foam. and put one of the T-type fixed seats with
sensor on the left side.

3. Slightly unfasten the screw on the T-type 4. As is shown, adjust the direction of T-type
fixed seat, thus the T-type screws at the screws, and insert the T-type fixed seat with
back of the fixed seat is movable. sensor into the left side of the upper holder.

S. Slightly fasten the screw on the T-type fixed 6. Insert the T-type fixed seat into the right side
seat that has been unfastened before. of the upper holder in the same way.
But do not fasten with too much force.

07



“
“

7. As is shown, the upper holder should be fixed by L-type block and the printer. Adjust L-type block
positions on both sides to align the screw hole that the arrow points.

8. Insert upper holder into L-type block on both 9. Use 4 M5"25 screws to tighten the bottom,

sides. two on each side.
10. Use 8 M4"5 set screws to fix L-type block, 11. As is shown, adjust 4 T-type screws (two on
four on each side. each side) to screws holes of T-type fasteners

for subsequent fixing of T-type fixed seats on
both sides. (Find T-type screws in the sliding
slot on both sides).

08



12. Use 4 M4"8 screws to fix T-type fixed seats 13. Tighten screws on the T-type fixed seats.
on both sides, two on each side.

14. As is shown, clip the square clip into the groove at the bottom of extruder base, thus making the
back of extruder be close to extruder fixed seat.

15. Use 3 M4"6 screws to fix extruder. 16. Take out filament fixed seat, and get ready
for installing it on the top of the upper holder.
Attention please, make sure the side of spool
holder with the filament detector switch is
facing the front of the printer.

09



17. Use 2 M4"8 screws to fix filament fixed seat  18. Clip extruder wiring hardness into clips on
in the back. the filament fixed seats.

19. Find [Z-axis motor cable] on both sides marked with [Z-Steeper], insert them into Z-axis motor
on both sides. Attention, the side of the plug with 2 protuberances should upwards.

20. Find [X-axis motor cable] marked with [X-Steeper], insert it into X-axis motor. Attention: X-axis
motor cable socket is under the motor, the side of the plug with 2 protuberances should upwards.



21. As is shown, find a shorter [Z-axis sensor 22. Insert Z-axis sensor cable into Z-axis sensor,
cable] on the left of the printer. and sensor is inside the left T-type fixed seat.
Attention: The side of the plug with two
protuberances should be oriented to the right
of the printer.

23. As is shown, find [X-axis sensor cable] 24.Find a longer [filament detector sensor cable]
marked with [X-Max], insert it into the X-axis on the right of the printer, insert it into the
sensor socket at the back of X-axis motor. filament detector of the filament fixed seat.

Attention: The side of the plug with two
protuberances should be oriented to the back
of the printer.

25. Attention: The side of the plug with two 26. As is shown, fix [Filament detector sensor
protuberances should be oriented to the cable] with ribbons, hardware installation
back of the printer. completed.

11



Leveling Build Plate

Base line

\ 4

1. Tighten the four nuts of the build plate 2. Measure the height from the left side of the
counterclockwise X-axis to the bottom section with a ruler.
Base the height on the left, the height shall
not be lower than 120mm.

3.Then measure the height from the right side 4. Manually rotate the coupling under the screw
of the X-axis to the bottom section. Both sides rod, adjust it and make sure both sides be at
must be of the same height. the same height.

5. Insert power cable into supply socket on the 6. Insert the power plug into supply socket, and
left of the printer. open the power switch.



Let us know the function of leveling nuts before leveling

How to use leveling nuts

There are four leveling nuts under the build plate of Thor series printer, adjust the distance
between build plate and nozzle by rotating leveling nuts.

>\ / 4

) >

Rotate nut clockwise Rotate nut anticlockwise
Raise the build plate to reduce the distance Lower the build plate to increase the distance
between nozzle and the build plate. between nozzle and the build plate.

Filament Level

O |

Setting Status About

7.Tap [Tools] on the touch screen, then tap [Home], the printer starts to do homing.
Tap [Yes] when zero returning finished and go back.

13



8. Put a A4 paper between nozzle and the build plate. Adjust the nut with one hand and feel the

friction by sliding A4 paper back and forth with the other hand.

[11. If the paper slides through easily, the nozzle and the build plate are too far apart.Rotate the
nut clockwise to increase the distance between them.

[2]. If the paper cannot slide through, rotate the nut anticlockwise to decrease the distance
between them.

[3]. The distance between nozzle and the build plate is suitable when feeling sight friction when
sliding the paper. Move the extruder to the top of the second leveling point, and do leveling in
the same way. And so on, when finishing four leveling points, leveling completed.

~a

The extruder of Thor series printer can be moved left and right, the build plate can be moved back
and forth. Please slide the extruder and the build plate manually to adjust the extruder on the top
of the leveling nut.

14



Loading Filament

1. Press the spring presser, insert filament 2. Tap [Tools]
vertically into the extruder bottom from
filament intake.

Load

Unload

Setting Status

3.Tap [Filament]. 4.Tap [Load]

I’'m heating up...

Attention: If the extruder cannot load
100% filament for a long time please check if
inserting filament into the extruder

Extruder 220°C/ 220°C bottom correctly

Cancel

5. When the extruder preheated to the target
temperature, loading starts until the extruder
provides a steady flow of filament. Then go
back to the home page.



First Print

1. Ensure that the build plate has been leveled before
printing.

2. Ensure that the filament has been loaded in an
appropriate approach.

3. Load the filament for a while to extrude all the
melted filament you printed last time out of the
extruder.

4. Please clean nozzle before printing.

5. Do not leave the printer unattended during
operation.

1. Insert memory card into equipment card slot.

& «

2.Tap [Build] in the main interface. 3.Tap memory card.

400 TEST
400 TEST.gcode

Build

«

Delete

4. Select the stl. needs printing. 5. Tap [Build].

400_TEST

Build Time (0X0]0]
Extruder 178°C

Build plate 25°C / 50°C

6. The extruder start s to heat, print starts when heating completed.

16



- . For the change filament in the daily use, please operate follow
Unloading Filament [iyesuyi

1. Plug filament guide tube out of the extruder 2. Tap [Tools] on the touch screen.
filament intake, make sure that filament
exposed 10cm for easily being pulled out.

Load

Unload

Setting Status

3.Tap [Filament]. 4.Tap [Unload].

Unload started, press down on the

I'm heati
m heating up spring lever and withdraw filament

100% 100%

Extruder 220°C/ 220°C Extruder 220°C/ 220°C

Push filament down through for 3 seconds

5.The extruder starts to heat. When extruder
heating to target temperature, press down
the spring presser, and press down filament
for 3 seconds in the meanwhile until you see
filament come out of the nozzle, then pull it
out quickly.

Press here
17



Leveling Accessories Assembly

Leveling accessories are not belong to the Standard accessories.
Please contact device distributors to purchase if necessary.

1. Take out accessories. 2. As is shown, unfasten a nut and a spacer on
the top of the sensor.

3. Pass the sensor through the fixed seat. 4.Tighten the spacer and the nut back.

S. Put fixed seat on the right side of the extruder 6. Connect sensor plug with sensor cable at the
and fix it with 2 screws. back of printer LCD.

18



7. Clip sensor cable into pulley clip on the top of filament fixed seat for sensor cable is too long.

V)

Sensor

nnnonnnnanp

:‘ Height difference

Nozzle

8. After installation completed, please compare the height between the nozzle and the bottom
of the sensor. The sensor should be 1-2 mm higher than the nozzle. You can adjust the sensor
height by adjusting nuts on the sensor.

19



300THLELFF4E

1. IR FETSAMTT M EF TENN B8 | 2. RHTESR,
FIFFRAA.

3. ﬁEI,\mEPE’JEE#F TEL FiEF. 8 4 TERDEEH. E8l. R miRF
AL, L. EETRE. 8, FOIRF. RUAIHE.
ZEEJT’*I”IEII"EJ@\ ZiyTRUE B + (G kR

5. 222 LhiRZ NAEADFIR - M5*25 6. ERHAARTERIEIRRLAREIR TR .
BRAATT, MA*GIZLLSE. MA*SIZ4L4T],
M4*5 ETER24 850,

20



7. BN H 2220, 8. IR AMMATEALR , BUH TITRIFTEN
xR,

~
4

9. WNEF , UEEFLFERIAE | BFTEL 10, BERRMERSL—RSEIRR,
JREEFALHARAR.

11 EUHBEL , BEEFTENEE L | IFEAELS 12 BRI THGEIRR , FHETHK. BINEZER
MESTEE. x| LETRERFREGEE.

2l



400T / 500THEYFF#E

1. EFFET ST EFTENNBAE | 2 BHTER. #H.
FIFHRAA.

3. IR EER | BT iSa075. 4. ERtHZ2 8.

S.Hﬂﬁﬂﬁ%,fﬂ&ﬂm”é‘ GEEAENME 6. BUHIEK.
MBS0,



7. NRAERENHATENSF S REE.  (BIAA 8. BTN FAREFHERE , FHEEFTEM

) BEBEE  TIRA.
9. *AQIE-AEPE’JEE#F TELL =R 810 BT RS EEs. ,If],%EE AREIRF
HHl. L. EETRE. . FORF. ROUSIEE

ZEEHTﬁ!fEFL ZHTRUEIERE + B Rk,

B F AT, BN SR EXE s
#HE, LMETF RS ENSE.

1. Be2Lehp R WEE A S FIR : M5*25
BR22A%0. MA*GIRZZ58, MA*BIRZZARN,
M4*5 2 TEIRL2 850,

23



D

tRIEE e M ERE R RIRTE

\

L BEIERE BRI2E%

24

L

Bl




ERAEMA

1. EpaNEE 2 SR 3MBR 4R k5 AMZHEEY

6. yJENFAR 7. AMZHEENZ 8. VHEHSYIEREE 9. ETEREEE
10. fii%pF M EBREEO 12 BFEX 13 EZ4hERE

14. ZEMIZHEENZE 15. ZEMZARrE 2 S A MIXIERRRLL

16. EMIZHERMES 17. N ZARERA, 18. XihtERkas 19. Xheatl

25



e

1. S0ER7R , EXHFTENH ESZ2RA T | 2. NEF , BNEFRANTEUEERE |, HafeRkas
EIRRIFIEHE. BB,

3. S TRUEERE FAIRLLBRIMIEL | (OSEERE 4. MNEFTR  EETEUESAISE  BHaERk
BEITEUEEATLIE. BRAVTELEIERERAN 32 2R,

ETEIEERE EZRINEARYIRLZ | BT 6. AR RS AN TREEREENAN
ELZ TR ERXRTURAITR, 5.

26



“
“

7. EXRFEESE TR L BRBHSTEER. NERT , ARG L 2RA4HEI
UE , EEEELATRAMRZILITT.

8. L= L BAMAHEN 32, 9. EMS*ZS%&MTE@‘EEH% . EATNETRE
FAE.

10. AMA*SEEIRLEIFLBRAEM , 260 1. MBS , NEERNNTREERE , £1
B4, 8. ARBREREEITENZS (CAZHM ) .
RIS TR E BRI MR AL

27



12. AMA* 8RR EEAAAPRIAD T BLEIEEE | 13. iT7R T BUEIERE FAYIRLE,
EAMNEIE , H450.

14. SNERR | KISk EERE N 758975 RII-RANESLERERMIHE | AL ARG L E e RE.

15. A=FM4*6aiR 22 [E ek, 16. BUHZBEIERE , HERTEE LTRSS,
BEE  RECHEEEHREE LR
FFRA—MIEBEFTEPALIEE.

28



17. REMA* IR N EREIE LB EIERE, 18 BBk R RALEEEE LBeRInR.

19. TR TEM G RPREITFE[Z-Steeper| FAFAIZHFEHE]. 11D BIRNZAMMIAIZ4H
Bl ER  ERABILR , Bk EEMAEN NS .

20. TEFTEMHAMEXEINRE [X-Steeper| FHAIXIHFEANLL]. FEEIBAXGHEE.
;;EE%*’ XHFEA AR T 7. AR | ik EBMERSSEm—EN S50
JERALIEE.

29



21 GNEFfR |, ETEDNAMBREI RGN 22, I8 Z4ME RS BN ZAM(E a8 | (S8R0 T
[ZHEREaRER]. EMTRERERN. T8, Bk EER%
SRR —E N A EF TEDHLA M.

23. tNEF7R , HREWRFEIX-Max|FI[X4EREE 24 TEITEDHAMIREI—REIKAI 2R TNE
%], BEIRAXHFEEERIXERREE RhEREL], SRR LR EERE FRIZZRIG
H. T8, Bk EHERRsSEN—LEE PR
FIENHLETS.

25, EETEBA LM GRS , #RLE 26, MEF7R , FAILHEER[LPHE NG RER ]
BRESSEER—0E A TEHETS. B TR,

30



Bk
A 4
1. BTN ERSNSURIBE AT HTE. 2. ER—IERFNEMANETHEMISE

DEMAREESE  HEEASET120mm;

3. BEXiHANETEEMNEE  RUSE 4. Fallekat RANEGNeS | SEDEES
IR XHrABRE—.

5. g}?ﬁ}ﬁ)\HEDME@U%iJEFF?&"FH%;‘JEJE 6. ﬁ%ﬂﬁ}ﬁ%}ﬁ)\%ﬁ}ﬁéqﬂ . BT
H. .

3l



TEREFER | ILBRA)E T R—TRTIREBLER.

AT A AR T ENE S

ThorRFHTEMHIESTEDRSFE RO AATETIZE | BIiEATIREAT
FIENSFESIRKEZ BRYEER.

N o

[l >

IR S AESE RS , FTENFELFH ERISTIEASIRE | FTENFE TR
IEDFE LT BESFaZEMEER/N  FIEFETR  BESTFEZANEEEX

A A /
4 4

u % Filament  Level

Preheat \ Q

Setting Status About

7. s ERd(Tools] |, #AfRmdE[Home] , FTEHIFHERIT | FHERIFTH , md(Yes].
REREREEREE R E.

32



8. %@;%MZE  BEBNBEESITENTaZE. —FRTETIRE—FREEARRER

@ EESKATILARMARRNIRREIE ST aEIET X | TR IEEE 75 0E TR kb8 N\
B SIEEREE,

@ EMEREKEENRAK , FNEESFErEET /) , FEER IR TSA0EFIRE kI
KFE SHIERYIEE,

@ EMNREKETREIGRAMAERIR, , RIALRBIE ST arIEIELIRSIE  FTLUEIEETS.
B F RIS — MR LTS, RAREITENZRETET. LU , 1m4
A FRERETeRE (U NEHES LTS ) | AFTR.

~a

ThroZ S TENHRIBEL AT LA GBS , FTERSFERLIRIERE. BETFaaalEskiniTED
FEREELEREREIRE L.

33



f%(’

Tools

1. %LEE*&#%%*ZMUE%&%DEEE)\UE‘:% 2. mi[Tools],
FSab.

Load

Unload

Setting Status

3. sa[Filament] 4. & (load],

I’'m heating up...

) SR ERAEELR L | S
100% S R A EIS M NEEL
Extruder 220°C/220°C JEEZR,

Cancel

5. BELTAEI BFREESS | Frints , BEE4E
MiggtiEnlt, [EREERE  REIERE.

34



B X $T ED

FTEDEIN

1. FTENFHARIBHHRITEDESTIATF ;

2. FTENFHRRTISTRIEM RN | IRB1T4E
ISR

3. BEL AT RESR BB D 2R | 1RBHL—ERATIE) |,
TR LRI TENRIFEH E 2B

4. FTEDFHARIB R BE TS

5. RRILMERMEZAETHIER TR
3DFTERHL ;

1. BEERBAIREREN.

2. EERE~RE(BuIld]. 3. mEfEER.

400 TEST
400 TEST.gcode

«

A EEFEFTENRISX M 5. )(Build],

400 _TEST

Build Time [0X0]0]
Extruder 178°C

Build plate 25°C / 50°C

6. ESLFFIRINR | NERSERRFHAFTEN.

35



1B2I24E EEEERTS  MRFEERFEN | BE TSR,

1. S EMNEELHZ ORE , BEHI0EK 2. FERER Ead(Tools],
Fert |, LMET IR AR,

Setting Status About

3. F&[Filament], 4. sa[Unload],

Unload started, press down on the

'm heating up... spring lever and withdraw filament

100% 100%
Extruder 220°C/220°C Extruder 220°C/220°C

5. BELFHRINA., SBESIAEFEERRESS |
FIEEIARIENR | [BRIE ™RERE
3t , ERIERIFM BT HRR
etz TN

36



AR &R

EFERH R T WRECE Y | MBS BRKRREHERME.

1. XA R 2. !;gﬁﬁa_-\ . BEHRN ERTERA— MREF—
3. RN R B ERE. 4. KRR A EBREER,

5. BEIRERETESLAMN , ARBURLER. 6. ll%lgigﬁéiﬂ’ﬂiﬁ%ﬂzﬂEﬂ’fﬂﬁi%ﬁfa’%ﬁﬂ’ﬂ%@
BREARIE.

37



7. AT RNERAITIK | BN R AR EEIERE ERYBI P,

: A
ﬁ R~
t © ©
| | BEE
J A2mmiEs
e

8. RGeS , IBLEXIIEE SN A NiRAIER. BNERNSE TR ~22K, JLUBTET
JRURIRE AR ST R R AT SR,

38



Scan QRto Get More
After-Sales Support

HEZHRREESERRS

You([TD B B 3TE

4>Hﬁ5llﬂi§§éﬁﬂiﬂ3§§ﬂﬁ'ﬂﬁl
FLASHFORGE CORPORATION

After-Sales Service: support@ff3dp.com EEEL : support@ff3dp.com

Tel: +86 579 82273989 Web: www.flashforge.com Add:2/F, No.518, Xianyuan Road, Jinhua, Zhejiang, China
EBi% : 4006991063 ESFMuG : www.sz3dp.com il : T ESEHLIREES185



